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MCD PARTS LIST




MCD PARTS LIST

ITEM NO. [PART NO DESCRIPTION QTY | UNIT PRICE | PRICE IN SET
1 M128100001 SCREED BLADE 1 --- ---
3 M128100002-1 VIBRATION BRACKET 1 USD 33.63 USD 33.63
4 97.1-12 WASHER 12 4 USD 0.04 USD 0.16
5 T41-1986-M12 SCREW M12 2 USD 0.30 USD 0.60
6 T5782-2000-M12X55 BOLT M12X55 2 USD 0.54 USD 1.08
7 M124100002 VIBRATION DAMPER 4 USD 2.90 USD 11.60
8 180503 BEARING 1 USD 9.24 USD 9.24
9 M128100004-1 SHAFT ASSY. 1 USD 12.54 USD 12.54
11 3056202 BEARING 1 USD 9.24 USD 9.24
13 M128100005-1 FLANGE CONNECTOR 1 USD 9.59 USD 9.59
14 T70-1985-M6X25 HEXAGONAL BOLT M6X25 4 USD 0.02 USD 0.08
15 T5782-2000-M8X25 BOLT M8X25 4 uUsD 0.07 USD 0.28
16 97.1-M8 WASHER M8 4 USD 0.01 USD 0.04
17 M124100008 HANDLE 1 USD 30.28 USD 30.28
18 M128100006 RUBBER PAD 1 USD 0.38 USD 0.38
19 M124100003 RUBBER CONNECTION 1 USD 3.39 USD 3.39
20 97.1-M8 WASHER 8 4 USD 0.01 USD 0.04
21 T41-1986-M8 SCREW M8 4 USD 0.06 USD 0.24
22 T894.1-1986-12 RETAINING RING 12 1 USD 0.05 USD 0.05
23 80101 BEARING 1 USD 3.56 USD 3.56
24 M128100007 DRIVE SHAFT 1 USD 6.20 USD 6.20
25 M128100008-1 STAND RUBBER 1 USD 0.35 USD 0.35
27 M128100010 STAND 1 USD 3.00 USD 3.00
28 T41-1986-M8 SCREW M8 1 USD 0.06 USD 0.06
29 T5782-2000-M8X20 BOLT M8X20 1 USD 0.07 USD 0.07
30 M128100011-1 CLIP FOR HANDLES 4 USD 1.41 USD 5.64
32 M128100012 HOUSING SHAFT 1 USD 38.35 USD 38.35
33 80201 BEARING 1 USD 2.65 USD 2.65
34 M124100004 CLUTCH ASSY. 1 USD 8.30 USD 8.30
37 M124100006 HANDLE GRIP SECTION 2 USD 6.23 USD 12.46
38 M128100014 GRIP FOR HANDLE 2 USD 1.42 USD 2.84
39 M124100007-1 HONDA ENGINE 1
M124100007-2 CHINESE PETROL ENGINE 1
M124100007-3 ROBIN ENGINE 1
40 T818-1985-M4X10 BOLT M4X10 2 USD 0.02 USD 0.04
41 M124100010 ON OFF SWITCH 1 USD 3.69 USD 3.69
42 T41-1986-M4 SCREW M4 2 USD 0.02 USD 0.04
44 97.1-M4 WASHER 4 2 USD 0.01 USD 0.02
45 M124100011 WIRE 1 USD 0.34 USD 0.34
46 M128100015 HANDLE 1 USD 8.69 USD 8.69
47 M124100012 THROTTLE WIRE FOR HONDA ENGIN 1 uUsD 2.53 USD 2.53
THROTTLE WIRE FOR ROBIN & CHINI 1 USD 2.53 USD 2.53
48 M124100013 THROTTLE LEVER 1 USD 4.72 USD 4.72
49 M128100016 HANDLE 1 USD 8.69 USD 8.69
50 97.1-M6 WASHER 6 4 USD 0.01 USD 0.04
51 T5782-2000-M6X35 BOLT M6X35 4 USD 0.05 USD 0.20
52 97.1-6 SPRING WASHER 6 4 USD 0.01 USD 0.04
53 M128100017 OIL SEAL 15X30X7 1 USD 2.03 USD 2.03
54 M128100018 COLLAR 1 USD 1.45 USD 1.45
55 M128100019 GASKET 1 USD 1.83 USD 1.83
56 97.1-M8 WASHER 8 2 USD 0.03 USD 0.06
57 SPRING WASHER 8 1 USD 0.01 USD 0.01
58 BEARING 1 USD 2.65 USD 2.65
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